| ~—per~ s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (STL Platf)-1

€I1LL-1LL (888) XV 911H-LTT (008) 0L906 VD ‘sBundg o vUBS "dAY UOSNE[S [T6 @NOXW

PARTS BREAKDOWN June 2009 to present
MAIN ASSEMBLY-1 (STEEL PLATFORM) .

This chart is only applicable for current production

gates (month year to current). For older models

10 please contact Maxon customer service at 800.227.4116
or a qualified Maxon distributor in your area.

2 \27 5 y a (4PL§CES)
-~ -~
(4PLACES)\ ;S ) 1{ %4 ) é ,/

V/

\
58\34\.- REFER TO |~ ga—88
7A - HYDRAULIC COMPONENTS JeE
3 PLACES -
( ) sn/i" . & POWER UNIT B
7 A (2 PLACES,
PICKUP BODIES
‘ / ONLY)
7C . 8A
(3 PLACES)
w”’ %Y \1
7D 2 S
(4 PLACES) ' -
f 88

2 -
(4 PLACES)*
8D sc

40




~ s~ &

SPARE PARTS LIST

Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B

Main Assy (STL Platf)-1

Pos CPN Qty Description

1A 900014-18 1 CAP SCREW, 3/8”-16 X 2-3/4” LG.
2 030444 1 TAP SCREW, #10-24 X 1/2” LG.
3 203216 1 GROMMET, 3/32” X 3/8” X 1-3/4”
4 203877 44 J-NUT, 5/16™-18

5 262610-01 1 TOP COVER ASSEMBLY, LH

5A 262622 1 LATCH

5B 262624 1 COMPRESSION SPRING

5C 900014-7 1 CAP SCREW, 3/8"-16 X 1-3/4” LG.
5D 901002 1 LOCKNUT, 3/8”-16

5E 902000-10 1 FLAT WASHER, 3/8”

6 262610-02 1 TOP COVER ASSEMBLY, RH

6A 262622 1 LATCH

6B 262624 1 COMPRESSION SPRING

6C 900014-7 1 CAP SCREW, 3/8"-16 X 1-3/4” LG.
6D 901002 1 LOCKNUT, 3/8"-16

6E 902000-10 1 FLAT WASHER, 3/8”

7 263761 1 FRONT COVER ASSEMBLY, LH
7A 904005-2 1 RIVET, 3/16” X 9/16” LG.

7B 263766 1 WEAR STRIP (PINCH SHIELD)
7C 263767 1 BRACKET, 19” LG

7D 902000-6 1 FLAT WASHER, #10

8 263762 1 FRONT COVER ASSEMBLY, RH
8A 904005-2 1 RIVET, 3/16” X 9/16” LG.

8B 263766 1 WEAR STRIP

8C 263767 1 BRACKET, 19” LG

8D 902000-6 1 FLAT WASHER, #10

9 263770 1 MAXON PLATE

10 267520-03 1 MAIN HOUSING COVER (59" LG.)
10 267520-02 1 MAIN HOUSING COVER (54" LG.)
11 900001-1 1 BUTTON SCREW, 5/167-18 X 3/4” LG.




~ s~ &

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (STL Platf)-1

Pos CPN Qty Description

12 900009-3 1 CAP SCREW, 5/16”-18 X 3/4” LG.

13 902011-3 1 LOCK WASHER, 5/16”

14 904005-1 1 RIVET, 3/16” X 7/16” LG.

15 908081-08 1 PLUG (FOR 1-1/2” HOLE)

1 267632-02 1 MAIN FRAME, 59” WIDE (PICKUP BODY)
1 267632-12 1 MAIN FRAME, 59” WIDE (SERVICE BODY)
1 267632-11 1 MAIN FRAME, 54” WIDE (SERVICE BODY)




~ e~ =

SPARE PARTS LIST

Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B

Main Assy (STL Platf)-2

€ILL-1LL (888) XVA 911+-LTT (008) 0L906 "VO ‘sSulidg o, ejueg oAy uosne[S (7611 @NOM

MAIN ASSEMBLY-2 (STEEL PLATFORM) June 2009 to present

PLATFORM & FLIPOVER

42

/

IMPORTANT:
This chart is only applicable for current production
gates (month year to current). For older models

please contact Maxon customer service at 800.227.4116

or a qualified Maxon distributor in your area.
21
(3 PLACES)

W

/4




~ s~ &

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (STL Platf)-2

Pos CPN Qty Description

2 266358-04 1 THRESHOLD WELDMENT (55-5/8”" LG.)
2 266358-03 1 THRESHOLD WELDMENT (50-5/8”" LG.)
3 224342 1 GREASE FITTING, 1/4”-28

4 226598 1 RECESSED SWITCH PLATE

5 253516 1 RUBBER BUMPER, 1” X 2”

6 262589 1 LINK ASSEMBLY

6A 905015 1 ROLL PIN, 3/16”

7 262595 1 LOWER ARM ASSEMBLY

7A 905139-01 1 BEARING, 7/8” X 3/4” LG.

8 264717 1 TORSION BAR WELDMENT (59” LG.)
8 262625-01 1 TORSION BAR WELDMENT (54" LG.)
9 262626 1 PIN WELDMENT

10 262633 1 PIN, CYLINDER UPPER (4-3/4” LG.)
11 262679 1 PIN, CYLINDER LOWER (1-1/2” LG.)
12 267657-01 1 PIN, LOWER ARM (1-5/8”" LG.)

13 267657-02 1 PIN, LOWER ARM-TOWER (4-1/2” LG.)
14 267658-01 1 PIN, UPPER ARM (2-1/8” LG.)

15 900014-4 1 CAP SCREW, 3/8”-16 X 1” LG.

16 900014-12 1 CAP SCREW, 3/8”-16 X 5/8” LG.

17 901002 1 LOCK NUT, 3/8”-16

18 902001-2 1 FLAT WASHER, 3/8”

19 902002-1 1 FLAT WASHER, 5/16” X 1/16” THK.
20 902011-4 1 FLAT WASHER, 3/8”

21 904005-1 1 RIVET, 3/16”

22 905138-08 1 E RING, 5/8”

23 905138-10 1 E RING, 3/4”

24 905138-13 1 E RING, 1”7

25 902011-3 1 LOCK WASHER, 5/16”, GR8

26 900009-2 1 CAP SCREW, 5/16”-18 X 1” LG, GR8
27 905139-02 1 BEARING, 1” X 3/4” LG.




~ e~ =

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (STL Platf)-2

Pos CPN Qty Description

28 905139-01 1 BEARING, 7/8” X 3/4” LG.




| ~—per~ s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (Grip Strut Platf)-1

S1LL-1LL (888) XV 9114-L7Z (008) 0£906 VO ‘sBuuds og wues -aay uosners 17611 NI

MAIN ASSEMBLY-1 (GRIP STRUT PLATFORM) june 2009 to present

IMPORTANT:

This chart is only applicable for current production
gates (month year to current). For older models

please contact Maxon customer service at 800.227.4116
or a qualified Maxon distributor in your area.

10

6C
sc\~ﬂ 6A {
M ~7 Y pul
2 (4 PLACES)
(4 PLACES) - { 4 - /
AL - 12 i
sa\-J‘ 6B
7A REFER TO I —Ti6E
(3PLACES) SE /' HYDRAULIC COMPONENTS aalk
5D ; & POWER UNIT A 60
7 @V; iy (2 PLACES,
0 i I\ > PICKUP BODIES
; iy ONLY)
= | 1
L - "E
i 1A ;
. i R (w1 7}
7c ; % -1 8A
) i (3PLACES)
- " H . 3
3 y 8
7B / ‘ ]
) i !'
2 |
(4 PLACES)
[
2
(@ PLACES)*

44




~ s~ &

SPARE PARTS LIST

Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B

Main Assy (Grip Strut Platf)-1

Pos CPN Qty Description

1A 900014-18 1 CAP SCREW, 3/8”-16 X 2-3/4” LG.
2 030444 1 TAP SCREW, #10-24 X 1/2” LG.
3 203216 1 GROMMET, 3/32” X 3/8” X 1-3/4”
4 203877 1 J-NUT, 5/16™-18

5 262610-01 1 TOP COVER ASSEMBLY, LH

5A 262622 1 LATCH

5B 262624 1 COMPRESSION SPRING

5C 900014-7 1 CAP SCREW, 3/8"-16 X 1-3/4” LG.
5D 901002 1 LOCKNUT, 3/8”-16

5E 902000-10 1 FLAT WASHER, 3/8”

6 262610-02 1 TOP COVER ASSEMBLY, RH

6A 262622 1 LATCH

6B 262624 1 COMPRESSION SPRING

6C 900014-7 1 CAP SCREW, 3/8"-16 X 1-3/4” LG.
6D 901002 1 LOCKNUT, 3/8"-16

6E 902000-10 1 FLAT WASHER, 3/8”

7 263761 1 FRONT COVER ASSEMBLY, LH
7A 904005-2 1 RIVET, 3/16” X 9/16” LG.

7B 263766 1 WEAR STRIP

7C 263767 1 BRACKET 19” LG

7D 902000-6 1 FLAT WASHER, #10

8 263762 1 FRONT COVER ASSEMBLY, RH
8A 904005-2 1 RIVET, 3/16” X 9/16” LG.

8B 263766 1 WEAR STRIP

8C 263767 1 BRACKET 19” LG

8D 902000-6 1 FLAT WASHER, #10

9 263770 1 MAXON PLATE

10 267520-03 1 MAIN HOUSING COVER (59" LG.)
10 267520-02 1 MAIN HOUSING COVER (54" LG.)
11 900001-1 1 BUTTON SCREW, 5/167-18 X 3/4” LG.




~ s~ &

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (Grip Strut Platf)-1

Pos CPN Qty Description

12 900009-3 1 CAP SCREW, 5/16”-18 X 3/4” LG.

13 902011-3 1 LOCK WASHER, 5/16”

14 904005-1 1 RIVET, 3/16” X 7/16” LG.

15 908081-08 1 PLUG (FOR 1-1/2” HOLE)

1 267632-02 1 MAIN FRAME, 59” WIDE (PICKUP BODY)
1 267632-12 1 MAIN FRAME, 59” WIDE (SERVICE BODY)
1 267632-11 1 MAIN FRAME, 54” WIDE (SERVICE BODY)




| ~—per~ s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (Grip Strut Platf)-2

€1LL-1LL (888) XV 911H-LZT (008) 0,906 VO ‘sSuudg o eiueg "dAy uOsne[S [Z611 @Nom

MAIN ASSEMBLY-2 (GRIP STRUT PLATFORM) June 2009 to present

IMPORTANT:

This chart is only applicable for current production

' gates (month year to current). For older models

/ 4} please contact Maxon customer service at 800.227.4116
ﬁ or a qualified Maxon distributor in your area.

21
(3 PLACES)

i
\4

d
'
'
'
d
T
'
T
‘
'
'
'
'
'

4

+~— 4D (4 PLACES) R (2 PLACES)
‘ -
1B (4 PLACES) 1,1A )
'}
1C (4 PLACES) s
S
3

46




o~ 5 s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (Grip Strut Platf)-2

Pos CPN Qty Description

1A 267405-02 1 PLATFORM WELDMENT (54” LG.)

1A 267405-01 1 PLATFORM WELDMENT (49” LG.)

1B 905314-04 1 RUBBER BUMPER (WITH WASHER), 1” X 1/2”

1c 900722-05 1 BUTTON SCREW, #10-24 X 3/4” LG.
(STAINLESS STEEL)

1D 902000-6 1 FLAT WASHER, #10 X 1/16” THK

1E 901003 1 LOCK NUT, NYLON, #10-24

2 266358-04 1 THRESHOLD WELDMENT (55-5/8” LG.)

2 266358-03 1 THRESHOLD WELDMENT (50-5/8” LG.)

3 224342 1 GREASE FITTING, 1/47-28

4 226598 1 RECESSED SWITCH PLATE

5 905139-02 1 BEARING, 1” X 3/4” LG.

6 262589 1 LINK ASSEMBLY

6A 905015 1 ROLL PIN, 3/16”

7 262595 1 LOWER ARM ASSEMBLY

7A 905139-01 1 BEARING, 7/8” X 3/4” LG.

8 264717 1 TORSION BAR WELDMENT (59” LG.)

8 262625-01 1 TORSION BAR WELDMENT (54" LG.)

9 262626 1 PIN WELDMENT

10 262633 1 PIN, CYLINDER UPPER (4-3/4” LG.)

11 262679 1 PIN, CYLINDER LOWER (1-1/2” LG.)

12 267657-01 1 PIN, LOWER ARM (1-5/8”" LG.)

13 267657-02 1 PIN, LOWER ARM-TOWER (4-1/2” LG.)

14 267658-01 1 PIN, UPPER ARM (2-1/8”" LG.)

15 900014-4 1 CAP SCREW, 3/8”-16 X 17 LG.

16 900014-12 1 CAP SCREW, 3/87-16 X 5/8” LG.

17 901002 1 LOCK NUT, 3/8”-16

18 902001-2 1 FLAT WASHER, 3/8”

19 905139-01 1 BEARING, 7/8” X 3/4” LG.

20 902011-4 1 FLAT WASHER, 3/8”




~ s~ &

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (Grip Strut Platf)-2

Pos CPN Qty Description

21 904005-1 1 RIVET, 3/16”

22 905138-08 1 E RING, 5/8”

23 905138-10 1 E RING, 3/4”

24 905138-13 1 E RING, 1”7

25 253516 1 RUBBER BUMPER, 1” X 2”

26 900009-2 1 CAP SCREW, 5/16”-18 X 1” LG, GR8

27 902011-3 1 LOCK WASHER, 5/16”, GR8

28 902002-1 1 FLAT WASHER, 5/16” X 1/16” THK.

1 281860-02 1 PLATFORM ASSY, GRIP STRUT (54" LG.)
1 281860-01 1 PLATFORM ASSY, GRIP STRUT (49" LG.)




| ~—per~ s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (AL Platf)-1

€1LL-1LL (888) XV 9114-L2C (008) 0£906 'V ‘sSuuds oy wues -aay wosners 17611 NN XN

MAIN ASSEMBLY-1 (ALUMINUM PLATFORM) June 2009 to present

IMPORTANT:

This chart is only applicable for current production

10 gates (month year to current). For older models
please contact Maxon customer service at 800.227.4116
or a qualified Maxon disérébutor in your area.

A,

(4 PLACES)
b /

58 [ _ ,
7A - REFER TO 6E
(3 PLACES) /'o' HYDRAULIC COMPONENTS
5D , & POWER UNIT a 6D
757 él”
go A (PICKUP
3 = | BODIES
h ONLY)
. LR /
. - g /
|| - AP 8A
7€ ) ‘/ (3 PLACES)
/ 8
/




o~ 5 s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (AL Platf)-1

Pos CPN Qty Description

1A 900014-18 1 CAP SCREW 3/87-16 X 2-3/4” LG.
2 030444 1 TAP SCREW, #10-24 X 1/2” LG.
3 203216 1 GROMMET, 3/32” X 3/8” X 1-3/4”
4 203877 1 J-NUT, 5/16™-18

5 262610-01 1 TOP COVER ASSEMBLY, LH

5A 262622 1 LATCH

5B 262624 1 COMPRESSION SPRING

5C 900014-7 1 CAP SCREW, 3/8"-16 X 1-3/4” LG.
5D 901002 1 LOCKNUT, 3/8”-16

5E 902000-10 1 FLAT WASHER, 3/8”

6 262610-02 1 TOP COVER ASSEMBLY, RH

6A 262622 1 LATCH

6B 262624 1 COMPRESSION SPRING

6C 900014-7 1 CAP SCREW, 3/8"-16 X 1-3/4” LG.
6D 901002 1 LOCKNUT, 3/8"-16

6E 902000-10 1 FLAT WASHER, 3/8”

7 263761 1 FRONT COVER ASSEMBLY W/BUMPER, LH
7A 904005-2 1 RIVET, 3/16” X 9/16” LG.

7B 263766 1 WEAR STRIP

7C 263767 1 BRACKET 19” LG.

7D 902000-6 1 FLAT WASHER, #10

7E 253318 1 RUBBER CRUTCH TIP

8 263762 1 FRONT COVER ASSEMBLY, RH
8A 904005-2 1 RIVET, 3/16” X 9/16” LG.

8B 263766 1 WEAR STRIP

8C 263767 1 BRACKET 19” LG.

8D 902000-6 1 FLAT WASHER, #10

9 263770 1 MAXON PLATE

10 267520-03 1 MAIN HOUSING COVER (59" LG.)
10 267520-02 1 MAIN HOUSING COVER (54" LG.)




~ s~ &

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (AL Platf)-1

Pos CPN Qty Description

11 900001-1 1 BUTTON SCREW, 5/167-18 X 3/4” LG.

12 900009-3 1 CAP SCREW, 5/16”-18 X 3/4” LG.

13 902011-3 1 LOCK WASHER, 5/16”

14 904005-1 1 RIVET, 3/16” X 7/16” LG.

15 908081-08 1 PLUG (FOR 1-1/2” HOLE)

1 267632-02 1 MAIN FRAME, 59” WIDE (PICKUP BODY)
1 267632-12 1 MAIN FRAME, 59” WIDE (SERVICE BODY)
1 267632-11 1 MAIN FRAME, 54” WIDE (SERVICE BODY)




| ~—per~ s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (AL Platf)-2

CILL-1LL (888) XVA 911H-L2T (008) 0L906 °VO ‘sSuudg o elueg "dAy uosne[§ [Z6] | @Nom

MAIN ASSEMBLY-2 (ALUMINUM PLATFORM) June 2009 to present

IMPORTANT:
This chart is only applicable for current production
gates (month year to current). For older models

/ % : please contact Maxon customer service at 800.227.4116
24 / : or a qualified Maxon distributor in your area.
1 12
: 21
10 : \
, H (3 PLACES)

@-
]

' 24
| ’

REFER TO ALUMINUM
PLATFORM AND FLIPOVER

50




| ~—per~ s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (AL Platf)-2

Pos CPN Qty Description

2 266358-04 1 THRESHOLD WELDMENT (55-5/8”" LG.)
2 266358-03 1 THRESHOLD WELDMENT (50-5/8”" LG.)
3 224342 1 GREASE FITTING, 1/4”-28

4 226598 1 RECESSED SWITCH PLATE

5 253516 1 RUBBER BUMPER, 2” X 1”

6 262589 1 LINK ASSEMBLY

6A 905015 1 ROLL PIN, 3/16”

7 262595 1 LOWER ARM ASSEMBLY

7A 905139-01 1 BEARING, 7/8” X 3/4” LG.

8 264717 1 TORSION BAR WELDMENT (59” LG.)
8 262625-01 1 TORSION BAR WELDMENT (54" LG.)
9 262626 1 PIN WELDMENT

10 262633 1 PIN, CYLINDER UPPER (4-3/4” LG.)
11 262679 1 PIN, CYLINDER LOWER (1-1/2” LG.)
12 267657-01 1 PIN, LOWER ARM (1-5/8”" LG.)

13 267657-02 1 PIN, LOWER ARM-TOWER (4-1/2” LG.)
14 267658-01 1 PIN, UPPER ARM (2-1/8” LG.)

15 900014-4 1 CAP SCREW, 3/8”-16 X 1” LG.

16 900014-12 1 CAP SCREW, 3/8”-16 X 5/8” LG.

17 901002 1 LOCK NUT, 3/8”-16

18 902001-2 1 FLAT WASHER, 3/8”

19 902002-1 1 FLAT WASHER, 5/16”

20 902011-4 1 FLAT WASHER, 3/8”

21 904005-1 1 RIVET, 3/16”

22 905138-08 1 E RING, 5/8”

23 905138-10 1 E RING, 3/4”

24 905138-13 1 E RING, 1”7

25 900009-2 1 CAP SCREW, 5/16”-18 X 1”7 LG.

26 905139-01 1 BEARING, 7/8” X 3/4” LG.

27 905139-02 1 BEARING, 1” X 3/4” LG.




~ e~ =

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Main Assy (AL Platf)-2

Pos CPN Qty Description

1 902011-3 1 LOCK WASHER, 5/16”




~ s~ &

SPARE PARTS LIST

Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B

Plaform & Flipover (STL)

€ILL-TLL (888) XVA 911+-LTT (008) 0L906 VO ‘sSulidg o eueg oAy uosne[s [Z611 @Nom

PLATFORM AND FLIPOVER (STEEL) June 2009 to present

IMPORTANT:
This chart is only applicable for current production
gates (month year to current). For older models

please contact Maxon customer service at 800.227.4116

52

or a qualified Maxon distributor in your area.

(4 PLACES)

4
(4 PLACES)

5
(4 PLACES)




o~ 5 s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Plaform & Flipover (STL)

Pos CPN Qty Description

1A 262620 1 CATCH (FOR FLIPOVER LATCH)

2 264711 1 FLIPOVER, 12" WITH RAMP (54" LG.)

2 262603-04 1 FLIPOVER, 14” WITH RAMP (49 LG.)

2A 262670 1 LATCH ASSEMBLY

2B 263529 1 PIN, 1-3/4” LG.

2C 030406 1 ROLL PIN, 1/8' X 1” LG.

3 905314-04 1 RUBBER BUMPER (WITH WASHER), 1” X 1/2”
BUTTON SCREW, #10-24 X 3/4” LG.

4 900722-05 ! (STAINLESS STEEL)

5 902000-6 1 FLAT WASHER, #10 X 1/16” THK.

6 901003 1 LOCK NUT, NYLON, #10-24

1 264706 1 PLATFORM, 54" LG.

262602-01

PLATFORM, 49" LG.




| ~—per~ s

" e

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Plaform & Flipover (AL)

CILL-1LL (888) XV 911#-LTT (008) 0,906 °VO ‘sSuldg o ejueg *dAy uosne|S 17611 ®Noxm

PLATFORM AND FLIPOVER (ALUMINUM) June 2009 to present

IMPORTANT:

This chart is only applicable for current production
gates (month year to current). For older models

12 please contact Maxon customer service at 800.227.4116

(2 PLACES) or a qualified Maxon distributor in your area.

9
(2 PLACES)

3\@;. 4

12
(2 PLACES)

(2 PLACES)

\ (9 PLACES)

54




o~ 5 s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Plaform & Flipover (AL)

Pos CPN Qty Description

2 266342-04 1 PLATFORM WELDMENT (24” X 54”)

3 266347-01 1 LATCH HOLDER WELDMENT

4 266349-04 1 FLIPOVER WELDMENT (54” LG,16” X 6” + 6”
RAMP)

4 266349-03 1 FLIPOVER WELDMENT (49” LG,16” X 6” + 6”
RAMP)

5 266386-04 1 ROD, 56” LG. (54" LG. PLATFORM)

5 266386-03 1 ROD, 50” LG. (49” LG. PLATFORM)

6 280109 1 HINGE ASSEMBLY

7 900007-7 1 PAN HEAD SCREW, #10-24 X 1” LG.

8 900044-6 1 SOCKET SCREW, 1/4”-20 X 1” LG.

9 901000 1 z

10 901003 1 LOCK NUT, #10-24

11 902000-6 1 FLAT WASHER, #10

12 266342-03 1 PLATFORM WELDMENT (24” X 49”)

12 902013-09 1 FLAT WASHER, 1/4”

13 905015-1 1 ROLL PIN, 3/16”

14 905314-04 1 RUBBER BUMPER (WITH WASHER) 1” X 1/2”

1 261837-12 1 FLANGE BUSHING




~ s~ &

SPARE PARTS LIST

Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B

Hydaulic Components

€ILL-TLL (888) XVA 911#-LZT (008) 0L906 VO ‘sSuudg o elueg "dAy Uosne[s [Z6l1 @NOM

HYDRAULIC COMPONENTS

June 2009 to present

IMPORTANT:

This chart is only applicable for current production
gates (month year to current). For older models

please contact Maxon customer service at 800.227.4116
or a qualified Maxon distributor in your area.

REFER TO
12 VDC POWER UNIT

Ve
5
/)
J)
4
ITEM | QTY PART NO. DESCRIPTION
1 1 202406 ELBOW BRASS, 1/4" X 1/4"
2 1 224370-18 PLASTIC HOSE, 1/4” O.D. ,95" LG.
3 1 262680 CYLINDER (1" DIA. ROD, 10" STROKE)
4 1 262913-02 HOSE ASSEMBLY, 1/4" HP, JIC #6 (F-F), 102-5/16" LG.
5 1 262916 CONNECTOR, STRAIGHT, O-RING, SAE #6 & JIC #6
6 1 905142-03 BRASS FIT ELBOW, 1/4" X 1/8”

56




o~ 5 s

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Hydaulic Components

Pos CPN Qty Description

2 224370-18 1 PLASTIC HOSE, 1/4” 0.D. ,95” LG.

3 262680 1 CYLINDER (1” DIA. ROD, 10” STROKE)
HOSE ASSEMBLY, 1/4” HP, JI -

4 262913-02 1 ’ JIC#6 (F-F),
102-5/16” LG.
CONNECTOR, STRAIGHT, O-RIN

5 262916 1 ’ 0 G, SAE #6 &
JIC #6

6 905142-03 1 BRASS FIT ELBOW, 1/4” X 1/8”

202406

ELBOW BRASS, 1/4” X 1/4”




~ s~ &

SPARE PARTS LIST

Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B

12 VDC Power Unit

12 VDC POWER UNIT

U=

June 2009 to present

IMPORTANT:

6 This chart is only applicable for current production
12 gates (month year to current). For older models
please contact Maxon customer service at
800.227.4116 or a qualified Maxon distributor in

your area.

MXON"’ 11921 Slauson Ave. Santa Fe Springs, CA. 90670 (800) 227-4116 FAX (888) 771-7713

ITEM | QTY PART NO. DESCRIPTION
1 1 |262682-01 PUMP BLOCK
2 1 |262682-05 RESERVOIR (1 QT.)
3 1 |262682-08 PLASTIC TUBING, 3/8” I.D.
4 1 |262682-09 FITTING
5 1 |262682-11 SOLENOID SWITCH, 12 VDC, 4 POST
6 1 |262682-12 WIRE ASSY, MOTOR/SOLENOID SW
7 1 |262682-13 WIRE ASSY
8 1 |262682-14 WIRE ASSY
9 1 |265118 12VDC, 1-TERMINAL MOTOR
10 1 |265123 CLAMP, SOLENOID SWITCH
1 1 |265125 SOLENOID VALVE, 12VDC, 2 WIRE-2 POLE
12 1 |266970-01 FILLER BREATHER
13 1 | 905214 FITTING, STRAIGHT, O-RING, SAE#6 & JIC#6

57




I — i~ b osar e

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
12 VDC Power Unit

Pos CPN Qty Description

2 290025 1 RESERVOIR, 1QT

5 265662 1 SOLENOID SWITCH 4P

7 262684-03 1 WIRE ASSY 16GA X 7"LG,RED

8 262684-02 1 WIRE ASSY 16GA X 7"LG,GREEN

9 265118 1 12VDC, 1-TERMINAL MOTOR

10 265123 1 CLAMP, SOLENOID SWITCH

11 265125 1 SOLENOID VALVE, 12VDC, 2 WIRE-2 POLE
12 266970-01 1 FILLER BREATHER

13 905214 1 FITTING, STRAIGHT, O-RING, SAE#6 & JIC#6

262682 1 12 VDC POWER UNIT,PICKUP LIFT




~ s~ &

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Electrical Components

€ILL-TLL (888) XV 911H-L2T (008) 0L906 VO ‘sSuudg o ejueg "dAy uosne[§ [Z611 @Nom

ELECTRICAL COMPONENTS June 2009 to present

IMPORTANT:

This chart is only applicable for current production
gates (month year to current). For older models

please contact Maxon customer service at 800.227.4116
or a qualified Maxon distributor in your area.

ol
N
e —
—
e —
% \\
) \4
o
®
®
ITEM | QTY PART NO. DESCRIPTION
1 1 250876 RUBBER BOOT SEAL, SWITCH
2 1 262684-01 WIRE ASSEMBLY, 16GA X 7” LG, WHITE
3 1 263088 SWITCH-LOCK
4 1 263551-01 CABLE ASSEMBLY, 4 GA, 25 FT. LG.
5 1 280442-01 UP/DOWN HARNESS (WITH TOGGLE SWITCH)

58




~ e~ =

SPARE PARTS LIST
Mighty Max MM-1300 Operation & Maintenance Manual M-06-03 Rev B
Electrical Components

Pos CPN Qty Description

2 262684-01 1 WIRE ASSEMBLY, 16GA X 7" LG, WHITE
3 263088 1 SWITCH-LOCK

4 263551-01 1 CABLE ASSEMBLY, 4 GA, 25 FT. LG.

5 280442-01 1 g\ljvlﬁ_g\lil\l)N HARNESS (WITH TOGGLE

1 250876 1 RUBBER BOOT SEAL, SWITCH




